
0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

 

ENVIRONMENT    
STATEMENT    REPORT  

 

FOR 

2021 – 2022 

of 

M/S. PASUPATI ACRYLON LIMITED 
[KASHIPUR ROAD, THAKURDWARA;  DISTT. :  MORADABAD (U.P)] 

 

 

JUNE – 2022 
 

ABM  ENVIRONMENT  CONSULTANTS 
OFFICE NO . - 2, IInd MEZZANINE FLOOR 
ANSAL SATYAM BUILDING 
RAJNAGAR GHAZIABAD (U.P.) - INDIA 
PHONE : 9811225042, 0120-2823984 
Email ID : abmenv@gmail.com,  hgnkgupta@gmail.com 
Web site : abmenv.in     



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

INDEX 
[M/s.  PASUPATI  ACRYLON  LTD.] 

 

S.N. PARTICULARS PAGE No. 

1. INTRODUCTION 01 

2. MANUFACTURING   PROCESS 04 
[...]
stored at a pressure of 6.5 kg/cm2 into two receivers, each having a capacity                        

of 6 M3. Compressed air form these vessels are supplied to various user departments 

and also fed to the nitrogen  plant for nitrogen synthesis. Also 2 nos. screw 

compressor of 275 CFM capacity is also available specially for boiler ash                 

conveying system. Out of two screw compressor, one is taken in line and                       

other  one  remains  as  standby.  

 

 



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 9 - 

 

Nitrogen : 

Nitrogen gas is used in PAL for nitrogen blanketing of ACN storage tanks. For this, a 

nitrogen plant based on pressure swing adsorption process of 25 NM3/hour capacity 

has been installed. Nitrogen is separated by passing air through carbon molecular 

sieves and stored at a pressure of 5.5 kg/cm2 into two storage tanks, each having a 

capacity of 10 M3. From these tanks nitrogen is supplied to the user departments as 

per the requirement. 

 

Water : 

Total water requirement in the plant is around 1800 KL/Day. The fresh water 

requirement is 1200 KL/Day which is met by Extraction of ground water through 

borewells and 600 KL/Day ETP treated water is used in cooling tower for make up. 

 

Cooling Water : 

Cooling Tower is installed for cooling the hot water coming from the process area. 

 

Chilled Water : 

Vapour absorption chillers are used to cool water between 8 to 100C. This chilled 

water is supplied to various users in the plant. 

 

DM Water : 

DM Water plant  of Thermax make having a capacity of 40m3/hour is available in the 

plant for use in the boilers and elsewhere.  

 

Waste Water generation  

About 600m3 per day waste water is generated from the process which is treated in 

ETP. The ETP treated water (600 m3/day) is reused in the process to achieve zero 

liquid discharge. 

  



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 10 - 

Table : 1 

 

RAW  MATERIAL  CONSUMPTION 
[M/s.  PASUPATI  ACRYLON  LTD.] 

 
 

MONTH ACN  

(MT) 

 DMF  

(MT) 

AMPS  

(MT) 

AZDN 

(MT) 

 VA  

(MT) 

APRIL – 2021 1337.535 25.034 14.400 1.960 131.132 

MAY 846.377 18.812 15.300 1.680 81.869 

JUNE 2085.961 39.492 30.600 3.780 202.347 

JULY 1646.005 25.231 20.700 2.240 159.109 

AUGUST 1724.505 34.710 26.100 2.940 166.324 

SEPTEMBER 2293.498 40.589 33.600 4.200 221.203 

OCTOBER 2938.487 57.044 40.350 4.620 283.395 

NOVEMBER 1054.913 17.552 15.300 1.820 101.669 

DECEMBER 3145.059 54.308 47.700 5.040 301.864 

JANUARY – 2022 2600.738 68.014 36.000 3.920 253.590 

FEBRUARY 3436.327 45.973 49.500 6.160 329.520 

MARCH – 2022 3238.466 56.352 44.100 5.600 309.926 

TOTAL 26347.871 483.11 373.650 43.960 2541.948 

 
 



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 11 - 

 
Table : 2 

 

FUEL     CONSUMPTION 
[M/s.  PASUPATI  ACRYLON  LTD.] 

 
 

 

 

 

CONSUMPTION PERIOD  COAL  

(MT) 

APRIL - 2021 TO MARCH - 2022 61705 

 

 

 

 
Note :  
 
Diesel : D.G. Sets have been completely stopped since the installation of 8 MW 
turbine 

 

 

 
  



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 12 - 

 
Table : 3 

 

WATER    CONSUMPTION 
[M/s.  PASUPATI  ACRYLON  LTD.] 

 

MONTH DOMESTIC  / 
MISCELLANEOUS                                                                                                   

(KL)* 

BOILER 

(KL) 

PROCESSING 
WHEREBY WATER 
GETS POLLUTED 
AND THE 
POLLUTENTS ARE 
EASILY BIO-
DEGRADABLE  
(KL) 

APRIL - 2021 10123 679 8348 

MAY 13117 1246 7896 

JUNE 20521 2163 14085 

JULY 15251 1748 14900 

AUGUST 11121 2131 15452 

SEPTEMBER 12222 1754 15250 

OCTOBER 12973 1578 16577 

NOVEMBER 10730 791 8228 

DECEMBER 13478 1600 14814 

JANUARY-22                       10650 1572 14671 

FEBRUARY 11758 1706 16088 

MARCH 14169 1054 18630 

TOTAL 156113 18021 164939 

*   It include (16688 M3) and rest water for miscellaneous use in evaporation losses 

from AHU, 650 area column, 1700 area scrubbers, 700 area dryer, fighting 

equipment‟s testing and training.  

  



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

 - 13 - 

 
Table : 4 

 

ETP WATER DISCHARGE  
[M/s.  PASUPATI  ACRYLON  LTD.] 

 
 

MONTH ETP TREATED WATER OUTLET* 

(KL) 

APRIL - 2021 8346 

MAY 7894 

JUNE 14084 

JULY 14899 

AUGUST 15451 

SEPTEMBER 15248 

OCTOBER 16576 

NOVEMBER 8226 

DECEMBER 14813 

JANUARY - 2022 14670 

FEBRUARY 16089 

MARCH 18628 

TOTAL 164924 

 

 
  



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

 

- 14 - 

 
Table : 5 

 

PRODUCTION   FIGURES 
[M/s.  PASUPATI  ACRYLON  LTD.] 

 

 

PERIOD 
 

ACRYLIC FIBRE  
(MT) 

 

APRIL – 2021 1537.983 

MAY 961.277 

JUNE 2327.282 

JULY 1853.074 

AUGUST 1949.268 

SEPTEMBER 2581.117 

OCTOBER 3265.168 

NOVEMBER 1248.473 

DECEMBER 3544.549 

JANUARY – 2022 2876.985 

FEBRUARY 3902.511 

MARCH – 2022 3604.759 

TOTAL 29652.447 

 
 



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 15 - 
 

 

Table : 6 

 

SOLID WASTE GENERATED  
[M/s.  PASUPATI  ACRYLON  LTD.] 

 
 

 
 

TYPE OF WASTE UNIT PERIOD 

2021 - 2022 

BOILER ASH  (MT) 6136 

PROCESS RESIDUE     (MT) 305 

E.T.P. SLUDGE  (MT) 8.70 



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 16 - 

EXISTING    EFFLUENT   TREATMENT     
SCHEME   ( E.T.P. ) 

[M/s.  PASUPATI  ACRYLON  LTD.] 

The details of Effluent treatment process is given as under : 

A. mechanical strainers : 

Effluent streams from the plant is brought to the treatment plant site via gravity 

channel and is passed through a bar screen strainer into RCC (sump). Bar screen 

has been installed at a 60O angle in the channel.  

B. Pumping Station : 

Waste water after screening flows in a sump pit designed with hydraulic retention 

time based on average flow. Two submersible pumps are installed to pump the 

fluid to equalization tank. Automatic level controller is provided to cut pumps, on/off 

at designed water depths. 

C. Homogenization Tank : 

Because of possible peaks in hydraulic flows and organic concentrations a 

homogenization tank of adequate hydraulic retention time has been installed. 

Submerged coarse bubble air diffusers have been provided for mixing needs in 

homogenization tank. Two submersible pumps (one running and another one is 

stand by) have been provided to feed water in subsequent treatment system at a 

steady flow rate. 

D. Aeration Tank :  

The effluent from equalization tank enters into the aeration tank fitted with total 952 

fine bubble diffusers. Air supply is maintained to this tank by air blowers (4 Nos.) 

each having a capacity of 1700 M3 / Hr. One or two blowers remain in line as per 

need and two blowers are used as stand by. The dissolved oxygen level is 

maintained 2 PPM for survival of nitrifying bacteria.  

The nitrifying bacteria converts the nitrogen part of the food to nitrate. 



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

 

- 17 - 

 

E. Secondary Clarifier : 

The mixed liquor from the aeration tank flows by gravity to adjoining clarifier tank. 

The clarifier is fitted with a central drive mechanism to sweep the floor  for 

collection of the settled sludge. The settled sludge is mostly recycled back into the 

aeration tank for maintaining bio mass. The clear effluent over flow the weir into a 

launder and flow out into a MS tank from where it is transferred into the filter feed 

tank of RCC. The water from filter feed tank is fed into the pressure sand filter and 

outlet of it is collected into the RCC tank called UF feed tank. The water from this 

tank is fed into the ultra filtration unit (UF) to reduce the TSS. The outlet of UF 

(Ultra Filtration)  is collected into the RCC tank from where it is transferred to 

cooling tower for make-up and thus no water is discharged  outside but used in 

cooling tower to achieve zero liquid discharge (ZLD). 

F. Sludge Thickener : 

The excess sludge generated in the clarifiers transferred into the sludge thickener 

for thickening the sludge so that sludge handling may become easy. The bottom 

sludge of the sludge thickener is pumped in decanter for dewatering the sludge. 

  



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 18 - 
 

The dewatering sludge is collected into a leak proof RCC pit and finally the sludge 

is lifted by TSDF vendor for sale disposal.   

 

Name of Tank Dimensions Capacity Daily Flow Retention 

Sumpwell 4m dia X 6.5m depth 81.6 M3 40.83 M3/hr 1.99 hrs 

Equalisation Tank 15m X 12.1m X 

4.5m depth 

810 M3 40.83 M3/hr 19.83 hrs 

UF outlet water 

collecting tank 

15m X 9.2m X 4.5m 

depth 

621 M3 40.83 M3/hr 15.20 hrs 

Aeration Tank 42m X 42m X 4.5m 

depth 

7938 M3 40.83 M3/hr 195.51 hrs 

Clarifier Tank 16m dia X 3.5m 

depth 

703 M3 40.83 M3/hr 17.21 hrs 

Sludge Thickener 8m dia X 3.5m depth 176 M3 40.83 M3/hr 4.31 hrs 

PSF feed tank -- 100 M3 40.83 M3/hr 2.44 hrs 

UF feed tank -- 100 M3 40.83 M3/hr 2.44 hrs 

Process & Operation of ETP : 

The effluent treatment which is being practiced in the plant can be divided into 

stages: The first one includes the physic-chemical treatments and the second one is 

that of the biological oxidation.  

The first stages includes : 

a. Shredding of solid parts, eventually entrained and ridding. 

b. Homogenizing, leveling of effluent flow rate and neutralization. 

 
  



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 19 - 
 

The Second stages includes : 

a) Bacterial digestion of dissolved organic – substances through activated 
sludge process. 

b) Clarification 

c) Tertiary treatment through pressure sand filter  & ultra – filtration. 

d) Sludge thickening. 

e) Sludge dewatering by decanter. 

 

Treatment Methodology : 

The following treatment scheme has been installed and is operated. 

1. Combined waste water flows through a manually cleaned Bar screen to 

remove  any large piece of solids. 

2. In view of several different streams of varying pH and strength, the mixed 

effluent is collected in an equalization tank. This tank equalizes the 

characteristics of waste water. It is provided with coarse bubble air diffusers 

for aeration and mixing needs. Two submersible pumps (one as stand by) 

has been provided to pump the waste water into subsequent treatment 

system on a regulated  and consistent rate. 

3. The effluent water pH is maintained in between 7.0 - 7.5 by adding acid or 

alkali per need  / requirement. 

4. For removal of total nitrogen and BOD reduction, the activated sludge 

process is followed. The clarifier under flow is recycled into the aeration tank 

for maintaining required mixed liquor suspended solid in aeration tank for 

effective working of the system. 

5. Because of high BOD and TKN of the waste water, a large capacity aeration 

nitrification tank has been provided. The submerged fine bubble air diffusers 

and air piping have been provided to supply air for oxygen and mixing needs 

of mixed liquor suspended solid.  



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 20 - 

 

Air blowers have been installed for supplying air and maintaining dissolved 

oxygen upto 2 ppm. Mixed liquors from the aeration tank flows by gravity to 

the adjoining  clarifier tank. Settled sludge from the clarifier tank is pumped 

back to the aeration tank via solids handling pumps with a provision for 

periodic discharge of waste excess sludge into sludge thickener tank. 

The clarifier is also fitted with a scum baffle and effluent weir and skimmer 

return system to pump floating skimming back to the aeration tank. 

6. Excess sludge from the clarifier is transferred into sludge thickener  tank. 

Thickened sludge from this tank pumped via solids handling pumps 

(duty/standby) to a decanter centrifuge. Polyelectrolyte feeding is done to 

help sludge dewatering. The supernatant water from the decanter is 

discharged in  the sump. The entire ETP treated water after passing through 

the pressure sand filter & ultra filtration is reused in cooling tower as make 

up. 

7. For sludge storage , a RCC pit of adequate capacity has been installed to 

store the sludge for drying. The stored sludge is lifted by TSDF vendor for 

safe disposal under TSDF agreement.  

    

  

 

 

 

 

 

 

 



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 21 - 

 
Table : 7 

 
 

DETAILS OF EQUIPMENTS IN E.T.P. 
[M/s.  PASUPATI  ACRYLON  LTD.] 

  
 

 

S. No. I T E M S SIZE ( Mts.) 

1. Sump Well 4.0 Ф x 6.5        (D*) Mts. 

2. Equalisation Tank 15.0 x 12.1 x 4.5 (D) Mts 

3. UF outlet water collecting  Tank 15.0 x 9.2 x 4.5   (D) Mts. 

4. Aeration   Tank 42.0 x 42.0 x 4.5 (D) Mts. 

5. Clarifier  Tank 16.0 Ф x 3.5        (D) Mts. 

6. Sludge Thickner 8.0 Ф x 3.5          (D) Mts. 

7. Air Blower (4 Nos.) Each of 50 H.P. 

8. PSF feed Tank 100 M3 

9. UF feed tank 100 M3 

 
 

 
   *   D  ----  Depth  

 

 

 

 

 

  



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 22 - 

 

Table : 8 

 
 
 

CHEMICALS  CONSUMPTION  IN  E.T.P. 
[M/s.  PASUPATI  ACRYLON  LTD.] 

 
 
 

 

PERIOD Phosphoric 

Acid  

(KG) 

NaOH 

(KG) 

Polyelectrolyte  

(KG) 

APRIL- 2021 

TO 

MARCH -2022 

1775 20400 85 

 

TOTAL 

 

1775 20400 852 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 23 - 

 
 

Table : 9 
 
 

 

ELECTRICITY  CONSUMPTION  IN  E.T.P. 
[M/s.  PASUPATI  ACRYLON  LTD.] 

 
 

 

PERIOD ELECTRICITY 

(KW) 

APRIL- 2021 

TO 

MARCH -2022 

6,05,034 

 

TOTAL 

 

6,05,034 

 
 
 
 
 
 
 
 
 
 
 
 

 

  



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 24 - 

 
 

Table : 10 

 
 

CHARACTERISTICS  OF  THE  EFFLUENT 
[M/s.  PASUPATI  ACRYLON  LTD.] 

 
 
 
 

S.No. CHARACTERISTICS UNIT AFTER 

TREATMENT 

CPCB 

Standards. 

1. pH  7.25 5.5-9.0 

2. BOD @ 27 0C mg/lit 16.5 30 max 

3. COD mg/lit 104.0 250 max 

4. Suspended Solids mg/lit 31.6 100 max 

5. Oil & Grease mg/lit 3.0 10 max 

6. Total Dissolved Solid mg/lit 1370 2100 max 

 
 

 
 

Note :  Test Report is enclosed as Annexure „C‟. 

 
 

 



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 25 - 

AIR   POLLUTION  CONTROL  DEVICES       
[M/s.  PASUPATI  ACRYLON  LTD.] 

 

 

 
  

 (A) BOILER  : One no. 

1. Capacity 50 TPH 

2. Pressure 67 Kg/cm² 

3. Boilers  Type CFBC 

4. Fuel  used Coal 

5. Fuel  consumption 6.0 TPH (Approx.) 

6. Stack   height  

(From  G.L.)   

60  mts.  from  ground  level  

 

7. Dia   of   stack 2500 mm 

8. A. P. C. S. Electro Static Precipitator (ESP) 

*PAL has one boiler of 50 TPH  capacity for generation of steam. 

(B) D.G. SETS   : No. 1 No. 2 

1. Capacity (KVA) 1000* 1250 

2. No. of D.G. Sets 4 1 

3. Fuel used H.S.D.  H.S.D. 

4. Stack  Height (Mts. from GL)   17.0 (each) 17.0  

*D.G. sets  of  1000 KVA  are  totally  out  of  use  from  last  many years as  
the power  requirement   is  being  fulfilled  from  the  turbines  only. 

*One D.G. set starts automatically for supplying power to fire pumps in case 
of total failure of TG. 



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 26 - 
 

 
 

(D)  TWO PACKED TOWER SCRUBBER FOR DMF  VAPOURS RECOVERY 
AND TO CONTROL THE AIR POLLUTION 

The Dimethyl Formamide vapours coming from spinning, prestretching and 

stretching machines are sucked continuously and scrubbed in the three stage 

SS scrubber in which DM  water is circulated. The recovered DMF  is used in 

the preparation of coagulation bath. The vapours coming from the top of the 

SS scrubber along with the vapours coming from washing machine and 

additional vapours sucked  during opening of emergency doors are delivered 

to the MS scrubber  in which raw water is circulated. The bottom product of 

the scrubber is Further recirculated in the system and then used in 

preparation of stretching batch and almost pollutant free air is discharged to 

atmosphere through 30 mts. high chimney. 

 
(E) ELECTRO – STATIC PRECIPITATOR  

PAL has installed one Boiler of 50 TPH capacity with a provision of Electro 

Static Precipitator for abatement of air pollution. The Electro Static 

Precipitator comprises with number of dust collecting plates commonly 

known as collecting electrodes, placed in rows and kept in parallel in order to 

form a multi parallel path to pass the gas through it. The discharge electrodes 

are freely suspended through insulators within this path in series of a pre – 

calculated distance from each other and that of collection electrodes.  

 

                                            

(C) T.G.  SET No. 1 

1. Capacity (KVA) 8 MW 

2. No. of T.G. Set One 

3. Fuel used Steam  operated 



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 27 - 
 

The collection and discharge assemblies are housed within a mild steel 

casing.  

In the Precipitator, a single phase high voltage DC is impressed on the 

discharge electrode assembly from a high voltage transformer rectifier unit.  

The gas as entering to the Precipitator comes under the influence of high 

static electric field set up by  the high potential difference of discharge and 

collection electrodes. Corona generated in the system causes the solid mass 

in the gas to get ionized. The ionized solids mass, due to consistent potential 

difference, migrates towards the collecting electrodes and adhere on it. Thus 

the dust particles are separated from the flue gas. The clean gas thus passes 

out of the precipitator and emerged to the atmosphere through the induced 

draft fan and 60 meters high chimney.  

The collect dust is removed from the collecting plates by rapping them on 

bottom end at an interval causing the dust to dislodge and to fall into the 

hopper beneath the collecting field. The dust collected into the hopper is 

transferred into the Ash Silo by Ash handling unit and lastly the ash is taken 

by the contractor for various use.  

 
(F) GREEN BELT 

The green belt ( > 33% of total plant area ) of densely populated trees of 

different varieties & different heights has been provided around the boundary 

wall of the factory. These plants in some extents are very much useful for the 

control of air pollution. 

 

 
 
 
 

                                        



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 28 - 
 
 

(G)     MONITORING OF AMBIENT AIR QUALITY 

Three ambient air monitoring stations at 120 degree angles have been 

established in the factory premises. From these station the concentration of 

pollutant is monitored regularly with the help of modern sophisticated 

instruments for keeping the pollutants level within the standard limit 

prescribed by the statutory authorities. 

The beautiful  lawns, well developed parks and excellent land scaping with 

various type of flowers growing inside the factory premises allow to flow cool, 

gentle and fragrant air and also contributes a lot in making the environment 

very charming, attractive and free of pollution. 

Thus PAL is a company that cares all sorts of pollution control and ecological 

balance not only for the healthy work environment for its employees but also 

for every component of the surrounding ecosystem.  

 

 

 

 

 

 

 

 
 
 

  



0   

 

 
ABM Environment Consultants, Ghaziabad. Ph. : 0120-2823984  

 

- 29 - 

 
 

FORM - V 
( See  Rule  14 ) 

 
 

PART - A 

 

1. Name  and  address   of   the   owner /            

occupier  of   the  industry ; operation  

or   process 